NORTHERNLIGHTS

Self-Powered Generator l K E
)

Braking System

Owners’ Manual

/1\| WARNING /}

Exercise can present a
health risk. Consult a
physician before beginning
any exercise program with
this equipment.

If you feel faint or dizzy,
immediately discontinue use
of this equipment. Serious
bodily injury can occur if this
equipment is not assembled
and used correctly. Serious
bodily injury can also occur if
all instructions are not
followed.

Keep others and pets away
from equipment when in use.
Always make sure all bolts
and nuts are tightened prior
to each use. Follow all safety
instructions in this manual.

CAUTION:
Weight on this product should not exceed 181 kgs/ 400 Ibs

Product May Vary Slightly Different From Picture.
MADE IN TAIWAN

V.V




N SAFETY INSTRUCTIONS

WARNING: To reduce the risk of serious injury, read the following Safety Instructions before using the
Upright Bike.
1. Read all wamings posted on the Recumbent Bike.
2. Read this Owner's Manual and follow it carefully before using the Recumbent Bike. Make sure that it is
property assembled and tightened before use.
3. We recommend that two people be available for assembly of this product.
4. Keep children away from the Recumbent Bike. Do not allow children to use or play on the Recumbent Bike.
Keep children and pets away from the Recumbent Bike whenitis in use.
5. It is recommended that you place this exercise equipment on an equipment mat.
6. Set up and operate the Recumbent Bike on a solid level surface. Do not position the Recumbent Bike on
Joose rugs or uneven surfaces.
7. Inspect the Recumbent Bike for worn or loose components prior to use.
8. Tighten/replace any loose or wom components prior to using the Recumbent Bike.
9. Consult a physician prior to commencing an exercise program. If, at any time during exercise, you feel faint,
dizzy, or experience pain, stop and consult your physician.
10. Follow your physician's recommendations in developing your own personal fitness program.
11. Always choose the workout which best fits your physical strength and flexibility level. Know your limits and train
within them. Always use comimon sense when exercising.
12. Before using this product, please consult your personal physician for a complete physical examination.
13. Do not wear loose or dangling clothing while using the Recumbent Bike.
14. Never exercise in bare feet or socks; always wear corect footwear, such as running, walking, or cross-training
shoes.
15. Be careful to maintain your balance while using, mounting, dismounting, or assembling the Recumbent Bike,
loss of balance may result in a fall and serious bodily injury.
16. Keep both feet firmly and securely on the Foot Pedals while exercising.
17. The Recumbent Bike should not be used by persons weighing over 400 pounds /181 kgs.

18. The Recumbent Bike should be used by only one person ata time.
19. Maintenance: Replace the defective components immediately and/or keep the equipment out of use until

repair the equipment completely.
20. The Recumbent Bike is well-suited to studio use (Class 8.)
21. Make sure that adequate space is available for access to and passage around the Recumbent Bike; keep at

least a distance of 1 meter from any obstruction object while using the machine.

WARNING: Before starting any exercise or conditioning program you should consult with your personal physician
to see if you require a complete physical exam. This is especially important if you are over the age of 35, have
never exercised before, are pregnant, or suffer from any ilness. READ AND FOLLOW THE SAFETY
PRECAUTIONS. FAILURE TO FOLLOW THESE INSTRUCTIONS CAN RESULT IN SERIOUS BODILY

INJURY.




Y

BEFORE YOU BEGIN o
Thank you for choosing the self-powered Recumbent Too often, our busy lifestyles limit our time and
Bike. We take great pride in producing this quality opportunity to exercise. The Recumbent Bike
product and hope it will provide many hours of quality provides a convenient and simple method to begin your
exercise to make you feel better, look better and enjoy assault on getting your body in shape and achieving a
life to its fullest. happier and healthier lifestyle.
Yes, it's a proven fact that a regular exercise program Before reading further, please review the drawing
can improve your physical and mental health. below and familiarize yourself with the parts that are

labeled. Read this manual carefully before using the

Recumbent Bike.

Upper Handlebar

Back Cushion

Back Cushion

Cover

o

Accessory Tray G

=

Console

Upright Cover

Seat Handlebar

Main Frame

Front Stabilizer

Y =

T-HAND SOCKET COMBINATION ALLEN WRENCH
WRENCH (17MM) WRENCH (M6)
e e

SOCKET WRENCH




HARDWARE IDENTIFICATION CHART

/'—h"r't_ n V'dedt h ' .d
i« chart is provi o help identi
This " the hardware used in the assembly process. Place th
. Place the washers, the end of the bolts

r screws on the circles to check for the i
o correct diameter. Use the small scale to check the length of the bol
of the bolts and screws.

316" 14"  5Me" 378" .

© O O O O INCHES

112
0 1 12 2 w2 3 1492 4 142 s 1wz 6

e e e e e e e
Lot e L T T T T T T i1

o 10 20 30
40 50 60 70 80 90 100 110 120 130 140 150
O Q O O MILLIMETERS
8 38 10 12

NOTICE: The length of all bolts and screws except those with flat heads is measured from

mm.

below the head to the end of the bolt or screw. Flat head bolts and screws =— length —-1
are measured from the top of the head to the end of the bolt or screw. m
g B @

After unpacking the unit, open the hardware bag and make sure that you have all the following items. Some hardware

may be already attached to the part.

Part No. and Description Qty
85 Washer (8x38x2.0t) 4
@ 90 Lock Washer (M8) 6
131 Screw (M4x10mm) 4
il
@@ 95 Screw, Round Head (M5xp0.8x15mm) 10
96 Screw, Round Head (M5xp0.8x50mm) 2
Gereae|
104 Bolt, Socket Head (M8xp1 .25x50mm) 2
mL’;@ 109 Bolt, Hex Head (M8xp1.25x65mm) 4
7 2

114 Bolt, Hex Head (M10xp1.5x50mm)




ASSEMBLE INSTRUCTIONS

Place all parts from the box in a cleared area and position them on the fl

materials from your area and place them back into the box. Do
assembly is completed. Read each step carefully before beginning.

loor in front of you. Remove all packing
not dispose of the packing materials until

=

Detailed Lever- drawing 1

— > Stabilizer
Adjustment Plate

— +— Leveler (39)

Detailed Lever- drawing 2

J — Stabilizer

4 El\ﬁiib Adjustment Plate
1 Screw line

L 7”{] » Leveler (39)

STEP 1 o
< Attach the Leveler (39) to the Front ¢ \\?
Stabilizer (2) and the Rear Stabilizer (3.) DLS I

¢ Be sure to tighten the Leveler (39)
securely against the Stabilizers (2, 3) until screw lines
are eliminated as the drawing 1 shown.

STEP 2

Attach the Front Stabilizer (2) and the Rear Stabilizer (3)

onto the Main Frame (1) and secure with the Washer

(8x38x2.01t)(85,) the Lock Washer (Vi8)(90) and the Bolt,

Hex Head (M8xp1.25x65mm)(109) by using the socket

wrench as the main assembling drawing shows.

< If the bike is not level, review the LEVELING NOTE on
the right side to level the Levelers (39.)

LEVIELING: AGer pleing (o Ble
Nthelintendedllccationteuses
ChecihelstabilityofthelbIkEYIgthe
i i met lovel, the
follawinoldireetion;

Leosen (e Leveler (@) o male

tight?
ATt e Leveler (28) fer loveling:

llightenithelAdjlistmentPlate
seclirelylagainstithelStabilize gto
Borets e Levelker (2) in sl
Pesiiion &6 (e Cewing 2 shewm:




'ASSEMBLE INSTRUCTIONS

STEP 3

gslide the Console Bracket (18) and the

Upright Sleeve (22) onto the Upright

Post (8.)

& Make sure the direction of the
Upright Post (8) is in the correct
direction as shown.

& Be careful not to damage the
Middle Connection Wire (124)
and the Pulse Sensor Wire 2 (128)
while doing assembly Step 3 to 4.

STEP 4

a. Make sure 2 pcs Nylock Nut (iVI10)
(121) have already inserted into the
front of the Main Frame (1) as the

illustration shown on the top right
corner.

b. Insertthe Upright Post (8) into the
Main Frame (1) and secure with the

Bolt, Hex Head (M10xp1.5x50mm)(114) by using the T-HEAD SOCKET WRENCH (17MM) as shown.
Secure 2 pcs Nylock Nut (M10) (121) which have already inserted into the front of the Main Frame (1)

STEP 5
a. Connect the Middle Connection Wire (124) to the Lower Connection Wire (125.)
b. Connect the Pulse Sensor Wire 2 (128) to the Pulse Sensor Wire 3 (129.)

& Note the number of wire pin should be the same for both wires to connect with as the illustration shown
below.

’ 0%

Attach the Front Decorating Upright Cover (21) onto the front of the Main Frame (1) with the Screw,
Round Head (M5xp0.8x50mm)(96.)
Paste a Logo Sticker on the surface of the Front Decorating Upright Cover (21.)
& Alogo sticker is included in the hardware box.
e. Slide the Upright Sleeve (22) down to cover the open area of the Main Frame (1.)




ASSEMBLE INSTRUCTIONS

STEP 6

a. Loosen the Screw (M3x10mm)(21)
at the bottom on the console by
using the combination wrench to
open the Battery Door (20.)

b. The Console (17) operates with
FOUR AA rechargeable batteries,
four batteries included in the
hardware box.

< The machine is suitable for
Nickel-Metal Hybrid/NI-MH
rechargeable batteries only.

\)&ﬂ NOIERTolpreventifiomianyidamagesygen
S| | eieies ax net elowsd,

allbatteniesfandlothentypelofi

c. Install rechargeable batteries into the console.

STEP 7

Attach the Battery Door (20) onto the back of the Console (17) with the Screw (13x10mm)(91.)

STEP 8

a. Connect the Pulse Sensor Wire 1 (127) to the Pulse Sensor Wire 2 (128.)
< Note the number of wire pin should be the same for both wires o connect with as the

illustration shown below.

b. Connect the Upper Connection Wire (123) to the Middle Connection Wire (124.)
<& Note the number of wire pin should be the same for both wires to connect with as the

illustration shown below.

STEP 9

Attach the Console (17) to the Main Frame (1) and secure with the Screw, Round

Head (M5xp0.8x15mm){(95.)

STEP 10

Attach the Console Lower Case (18) to the Console {17) and secure with the Screw, Round Head

(M53xp0.8x15mm)(95.)

STEP 11

Slide the Console Bracket (18) onto the Console (17) and secure with the Screw, Round

Head (M5xp0.8315mm)(95.)



N
ASSEMBLE INSTRUCTIONS

STEP 12
4. Press the Square Plug (30x60mm)(37)

into the Back Cushion Frame (6.)

b. To prevent from missing the bolts and
nuts, 4 pcs Lock Washer (VI8) (90)
and 4 pcs Bolt, Button Head
(Nl8xp1.25x20mm) (102) are attached
on the Back Cushion Frame (6.)

c. Loosen the 4 pcs Lock Washer (M8)
(90) and 4 pcs Bolt, Button Head
(M8xp1 .25x20mm) (102) at both sides
of the Back Cushion Frame (6.)

d. Follow the direction of the drawing line.
Insert the Back Cushion Frame (6)
onto the Back Cushion Adjustment
Bracket (52) and secure with 4 pcs
Lock Washer (M8) (90) and 4 pcs
Bolt, Button Head (M8xp1.25x20mm)

(102.)

! WIRE
Hand Pulse
Y ) Sensor Plate

STEP 13
To prevent from missing the bolts and
nuts, 4 pcs Bolt, Button Head (M8xp1.25x20mm) (102) is attached

(24). Remove the 4 pcs Bolt, Button Head (M8xp1.25x20mm) (102)
Cushion (24).

to the back of the Back Cushion
from the back of the Back

Attach the Back Cushion (24) onto the Back Cushion Frame (6) and secure with the Bolt, Button
Head (M8xp1.25x20mm) (102). Attach the Back Cushion Cover (23) onto the Back Cushion (24)

and secure with the Bolt, Round Head (M63p1.0%15mm) (98.)

STEP 14
To prevent from missing the bolts and
Adjustment Lever (57). Thread 2 pcs

nuts, 2 pcs Nut (M8) (117) have already inserted into the Seat
Adjustment Bar (31) onto the Seat Adjustment Lever (57).

STEP 15

Refer to the insert drawing. Turn the Seat Handlebar(4) to have the Hand Pulse Sensor Plate
downward. Attach the Accessory Tray (32) onto the Seat Handlebar (4) and secure with 4pcs
Screw (M4:10mm) (131).

NOTE: Do not damage the Pulse Sensor Wire 4 (130) while securing Screws (131)

STEP 16
the Seat Handlebar (4) onto the Main Frame (1) and

Follow the direction of the drawing line. Place
secure with the Lock Washer (M8) (90) and the Bolt, Socket Head (M8xp1.25x50mm) (1 04.)

STEP 17

Connect the Pulse Sensor Wire 4 (130) to the Pulse Sensor Wire 3 (129.)



ASSEMBLE INSTRUCTIONS

STEP 18

a. Note the Bolt, Hex Head (M8xp1.25:x20mm) (142) have already inserted into the Seat (25.)

b. Loosen the Bolt, Hex Head (M8:p1.25x20mm) (142) at the bottom on the Seat (25.)

c. Attach the Seat (25) onto the Seat Frame (7) and secure with the Bolt t, Hex Head
(M83xp1.25x%20mm) (142.)

STEP 19

Tread the Right Pedal (16) clockwise into the Right Crank located inside the Right Crank Cover (12)
as shown. Tighten the pedal securely. Repeat the same procedure to thread and tighten the Left
Pedal (15) counter-clockwise into the Left Cranl as shown.




OPERATIONAL INSTRUCTIONS

A. CONSOLE ANGLE ADJUSTMENT

To get the best angle, user could press the area A or B with the

personal need.

Back Cushion
Adjustment Bar

\§

_\
AN ‘; T)
X\ Seat Adjustment Bar ° '/

B. BACK CUSHION ADJUSTMENT

¢ To adjust the most suitable angle, pull
the Back Cushion Adjustment Bar
upward while lying on the cushion.

¢ Release the Back Cushion
Adjustment Bar and hear the “click”
sound to secure the desired angle of the
back cushion.

C. SEAT ADJUSTMENT

& To adjust the most suitable position, pull
the Seat Adjustment Bar upward to
move the seat forward and backward.

& Once adjusting to the most suitable

position, release the Seat Adjustment Bar until hearing “click” sound.

D. HOW TO TOW THE MIODEL SAFELY

Hold the Rear Stabilizer (3) up with two hands and

tow the recumbent bike to the desired place

carefully.

& Make sure the floor is level while towing the
bike.




OPERATIONAL INSTRUCTION

HOW TO INSTALL AND REPLACE BATTERIES:

a. Take off the Console Bracket (18):
Loosen the Screw, Round Head (M5xp0.8x15mm)(95) at the bottom on the Console Bracket
(18.)

b. Open the Battery Door (20):

Loosen the Screw (M3x10mm)(21) at the bottom on the Console (17) by using the combination
wrench to open the Battery Door (20.)

c. Install and replace batteries:

The Console (17) operates with four AA rechargeable batteries, four batteries included into the
hardware box.

& The machine is suitable for Nickel-Metal Hybrid/NI-MH rechargeable batteries only.

*3( INOJTETolpreventiromianyl generallbatteriestandlothentypelof
batteriesfarelnotialloweds

~ 10 ~



T
CONSOLE OVERVIEW

lﬁmmmmuﬁﬂ aum ll[[l“?ﬁaﬂﬂ]ﬂﬂﬁm- I

5 0 e

11 i | | R O O iF‘“‘?T*':F 12

| S e

: \ Z ‘ ‘E i ‘L.W.L_ I ' | i i 8

| | N R O O N OO LIV N N S 4

| B e e Kl

-, Of O DD-ET0 D & OoE Do
| | LO00L0 00000000 00000000 v LOLID0A00000) Y
Ly | (DB O G DGR O || G
i User _ ) i Target HR |

/ AL i e T i 512

= N ———— —————————— == 3
— ——— ,—_;-—:——Q

QUICK START CLEAR
START / PAUSE RESET

= JFQA\J[ — ]
(— I~ — ]

PROGRAM DOWN ENTER

MODE

SR ThelconsoledisplayimavaianyielightiyiiomithelactuallconsoleldiSplayithelabovelconsole
overview]isiforreferencelonty,

SR helconsolelhas metriclandlimperniallsystemidifferenceldueltolthelusagelofitheldifferent
countriesEDistance010=9919]Km/Mile

~11~




COMPUTER OPERATION

POWER ON;:
a. Pedaling to activate the console.
b. The activated LCD console lights up along with a long beep sound. LCD diagram appears as below:

WANUADIRROGRAM{USERITARGETHRN B! R B WEIGHT J@

15 [ e 16

i — =T

o e e e e B

0 0D E-00 00 oL 4 o oo

000 000,400 020 0= 00 00 0,00 00} v 00 000 00 0 L0 L0
@ NOmEAYowlbatieryAwaininglsignal

c. Enter into the initial setting mode after around two seconds as below:

I

72 I 4 ANUAL{PROGRAM{USERTARGETIHIRY

1 i - | | S| T, | B
ol rerery purny O
L0000 000000 000000 Ly
SREED) WTIMES \ DISTANCERH GAUORIES]

Initial Setting Mode

POWER OFF:
The console would automatically shut off after 30 seconds of inactivity.

¢

NOIESthelconsolelwouldishutidownlanylsecondslifirechargeable
runfoutiofipower

~ 17



o FUNCTION BUTTONS:

Button Name

Function Description

=

ECETT R

Press the button to select the desired mode —I MMLJ A ] ; l@l ,

PROGRANI <& Pressthe to confirm and enter the function value setting.
MODE
**The button is equipped with two operating methods**
E:::] a. Press the button to confirm and enter the selected mode (| MANUATR I ; ] .
SER | (o] [semam))
b. Press to select the function value displays of | T3 l , [@Eﬁm:@g | , [J ,
[ECEEI NP,
& Usethe [ UP | or[DOWN ] button to increase or decrease the desired function values
of | Tz |, | ensane |, | eaveris |, [pusz |, [aes]
QUICK START **The button is equipped with three operating methods**
START/PAUSE

=3

a. QUICK START: Press the button to enter into [Mmg]immediately without

selecting the function value displays of | TIIIE ,| BISTANCE m CALORES l , LW&@@} .
b. START/PAUSE button:

1. Press to start a workout.

2. Press to pause the program.
& The console would display the current function values of workload level,
|z |, | ez |, | caones |, [puisz].
3. User can press the | START/PAUSE | button again to continue to run the current
program.

fkif O /AT 65 Gio freien velies of “TE, "TDISTANEE,

\valuesithelconsolelwaslset{uplaftegturninglofffogswitchingjto
eneiiner mee (TIANUALT, TAROERAN, “WEERE, “WAREET HRT).

CLEAR
RESET

R CATORIESZRPUIS Eginlthelmemoryawoulditurnlto]initiallfunction
**The button is equipped with two operating methods**

a. ZEROING FUNCTION: Press the button to reset each function value to zero during setting.

b. CHANGE SELECTED MODE- | IANUAL |, | PReemAm |, | vemR |, [ Taresr iR |-
& Under PAUSE MODE, hold the button for FOUR SECONDS to enter into the initial
setting mode. (Only operating under PAUSE MODE)

~13 ~




COMPUTER OPERATION

There are four ways to enter into MANUAL

MODE as below:

UNPDERIMANUABNVODE

1. POWER OFF STATUS (LCD diagram disappear on LCD window):

S E e s e AR A G TR - £ (B D |
b. The activated LCD console lights up s T -
along with a long beep sound. LCD e ‘}3' *’fi S f*‘**:g
diagram appears as shown on right : = 5 ] -
side: ¥ i S 5 e o s
1 - T T r i/ i 12
{0 (00 0 -0 0 A0 0 D 0 & LD ) D £ 0
030,00 0 0300 0 |0 A0 00 v L0 U g
REM N SREED/ NN MEY DISTANCERH] m ESIAWAREILSED
c. Enter into the initial setting mode U RO R A USER ARG
after around two seconds as shown
on right side:
10 i 1 7
ol g e il N
LU 00000 004000 Ly
SREED) i GALGRLES R ERVESEY
2. RESTART FUNCTION:
a. Press the @TART/PAUSE | button to pause the current program.
a. Hold the button for FOUR . . —
SECONDS to enter into the initial setting LAIEBROGRALSELARGETAR)
mode as illustration shown on the right.
& RESET % . —
mn rerrn mme § O
3 aao.&a\ L0000 000000 3411; mﬁ;g
I ENIST VAl
T RESET SREED AT I EA R U STANCE A c_Al.ﬂR

Eﬁ@ﬁiﬁﬁi@@?

¢. Skip to Step B. of NORMAL OPERATION on

the next page to continue the operation.

53 CONTINUE TO THE NEXT PAGE

o ol om




COMPUTER OPERATION

3. QUICK START: N ERIMANUNRNODE
a. button: Press the {m'

button directly to start a

workout underl WANIUAL VIGE | without any setting.

b. Skip to Step C. of NORMAL OPERATION to select the function value of | EVEIRIESTANCELR

[CALERIES |, [ PULSE]

L
Under both PAUSE or START mode, workload level can be adjusted with the or

DOWN | button.

4. NORMAL OPERATION:
a. | START/PAUSE |button: Press the | START/ PAUSE | button to pause the current program.

b. button: Press the button to select | ITANWAL [TEIBE | while in other
mode ([USER|, [ PROGRAT] |, [TARCET MR )

c.|ENTER | button: Press the | ENTER | button for confirming and entering the function value setting.

d. ‘PAUSE MODE" single will flash on LCD window for setting.

e. LCD window then display flashing “workload level” as shown.

NANUAL

L - - o - T — —! Ly Workload Level
M feraat] rernes DA i}
A0 D0=00040) 000000 ) D
RPN (ATIRES] DISTAROER Al R IWATT) (ED

f. or button: Press the | _UP_| or[ DOWN | button to increase or decrease the

workload level (1~16 levels, 2 levels increment)

9. | START/PAUSE | button: Press the [START/PAUSE | button to start a workout directly without
setting function values (| TIE |, | DIBTANGE RICRIGRE ,
)
Or button: Press the | ENTER | button to continue to select other function values to

adjust the user’s workout.

Ei) CONTINUE TO THE NEXT PAGE

o S e




COMPUTER OPERATION —
M@m

h. After pressing the [ ENTER button, the flashing wilt appear on the LCD Window,

or[DOWN] button: Press the [ UP_] or [DOWN] button to the Program time as degirg

NOTE: The console will cycle through the functions as follow and allow m
the function values.

TIME (01:00 to 99:00: 1minute increment) = DISTANCE (0.1 t0 99.9km: 0.1km

increment )> CALORIES (10 to 990 Kcal; 10 Kcal Increment ~ PULSE (70 to 240
BPM; 1BPM increment)

& Press the button to confirm the function value and enter the next
function value setting

<& Press the button o select the value of the function
_

<& To reset the function value to Zero, press the — |_RESET | button.

j-[START/PAUSE | button: To start a workout, press the button .
& & WU PULSE VAU E?
Y “‘i@i”ﬁ'ﬁﬁ‘ﬁ@mﬂtmdﬁmrgmmm

E%WEWNK@DEEP@MH“ NS DURI

e I CONSTANTILY DURLNG

EEUL‘!

© 3 mmm@@a@mﬁmmm@@m

G}eamwmmj@wﬂnejm
of

TOrAVOULto slowldownlornto

~16 ~



COMPUTER OPERATION

OVERVIEW SETTING VALUES:
Display Display Storage Zeroing Description and small tip
Readout range

0:00to | Yes Yes 1. Time will count up to 99:00 and cycle

99:00 |(Duringa (Use run the program profile without setting.
workout. The 2. Time will count down to 0 depends on
selected value desired time value users set up. Two
will turn to zero | button) short beep sound for warning the
after turning off) selected value reach to zero.

BISTAR 0.0to Yes Yes 1. Distance will count up to 99:90km and

99.9km | (During a (Use cycle run the program profile without
workout. The setting.
selected value 2. Distagce will count down to 0 depends
will turn to zero | button) on desired distance value users set up.
after turning off) Two short beep sound for warning
selected value reach to zero..
OR 10 to Yes Yes 1. Calories will count up to 990 Kcal and

990 (During a (Use cycle run the program profile without
workout. The setting.

Real selected value 2 Calor?es will count down to 10 depends
will turn to zero | button) on desired calories value users set up.
after turning off) Two short beep sound for warning

selected value reach to zero..
Q|FULS3| [70t0 | Yes Yes 1. CONSOLE WITHOUT PULSE VALUE:

240 (During a (Use “CD” flashing symbol will appear when
workout. The ;

BPM e detecting your pulse.
will turn to zero | X or) 2. WARNING BEEP SOUND EWIIT
after turning off)) CONSTANTLY FROM A CONSOLE:

If your pulse is greater than
the SELECTED PULSE VALUE
during workout, the short warning beep
sound will constantly emit.
Please note that this is a warning for
you to slow down or decrease the
workload level.
T@ Yes Yes
(During a (Use EACH 6 SECONDS
workout. The RESET WATT/ CALORIES, RPM/ SPEED
selected value WOULD SWITCH DISPLY ON LCD
will turn to zero | Putton) WINDOW
. after turning off)
| @ 0to 250 | No Yes (Auto)
o 17




COMPUTER OPERATION

There are three ways to enter into PROGRAM

MODE as below:

1. POWER OFF STATUS (LCD diagram disappear on LCD window):

a. Pedaling to activate the console.

b. The activated LCD console lights up
along with a long beep sound. LCD
diagram appears as shown on right
side:

l-uﬁiammzﬁ-mﬁmmﬁ

15 Jti_ S . N N |Vt S | ) hw
1 E I el T e
31 B L T 12

== W‘; —.

C==) S22 | A=

c. Enter into the initial setting mode
after around two seconds as shown
on right side:

(HANUAL1PROGRAMIUSER I TARGETIHR)

JU-0007
L0000

I
0040

2. RESTART FUNCTION:

a. Press the @TART/P/—\USQ button to pause the current program.

b. Hold the | RESET |button for FOUR

SECONDS to enter into the initial setting
mode as illustration shown on the right.

RESET

¢

>

HANUALIPROGRAMIUSER ITARGETIRR!

e RESET foeiien enlly eperEies
UnderPAUSEIMODE! L

c. Skip to Step B. of NORMAL OPERATION on the next page to continue the operation.

[::} CONTINUE TO THE NEXT PAGE

e 18

.



COMPUTER OPERATION

3. NORMAL OPERATION:

a.[ START/PAUSE | button: Press the

| START/ PAUSE | button

to pause the current program.

b.[PROGRAM | button: Press the [PROGRAM | button to select [ PROGRAN MIGEE | while in other

mode (| (ANUAL |, (USR], [TARCET (R |)

7 PROGRAN
N [ =%  E=] —
1L ! L3 1
FeOn S0t FeFune i1 i
p000 200900 DO0QO0E U )
DISTARCERA WRELSE

c¢.|ENTER [button: Press the | ENTER | button for confirming and entering the function value setting.

d. @ “PAUSE MODE” single will appear on LCD window for setting.

e.[START/PAUSE | button: After flashing “P1” appears on LCD window, press the [ START/PAUSE |

button to start a workout directly without setting function values (Profile

(P1~P12), [T ], | BISTANGE |, | GALCRISS |, [ PULSE] )

Or [ UP | or[DOWN | button: press the [ UP | or[ DOWN | button to directly select the desired
profile (P1 to P12) as shown.

Pﬂ@%aﬁom;?mpmmmﬂ@@@@@?m@ﬁ&@@m
2] (T
I ARl
s jj""'z: = '"%l et = N | pam ) i | 1 r“[_-l r‘l [_’—i'_'— ____r“_-}—|
TNl T4t e T X i m‘u‘n il X
i e e I L LG Rddi i.f o
(SPEE) | E}ﬂm}mf Qs o P [Seito] {IIEE] | (IR KM S O P2
PROCRAN
T r-|
e ;—r"'_‘ o R == .
N T S =1 R
P e YL Y SN ey Fere Py X
LIL L!'L:li:l‘ 'La';'_;'ﬁ b‘ P 0OAN  LgRPRy 20A0MY a.al -
i on | omme o o P3 (57650 HTIE o U O P4
\ :

~19 ~




@ PROERI PUE

- s N8
e —— e

T Teaerd  pi VI iy S s . X
LOR| Li-4ibd 244 5.‘.3 W 0000 SRgEl ROAILY i

GE)| GID  OOE K ool o Ph En @ B (OE OE) PG
Richa @ FRGAIN

alC ‘IjTr J B [—_J JE:j il —:] AEEII = =i [ - == 2 = —

T90Y ereie J1iil Y] AT ey 4rin Y

LAY LRy D0VLS L 2 L0 Rpa00d DA000L0 oo

| R | GEm ouh o Py Grp | OO0 )| G P8
@ A

RS b

P oy T o it SN ‘ o i
C it greree] seoee 0 0 o0 YRy

RIL LOLILE (I 040,10

‘ DISTANCER LR ¢ ALGRIES] PO $PEED

N
=
|
=
=
E
e
=

y r—-—.—:-.;.:;.:—._‘::"::-—-...:.:;r:. T ey ey r —
Fi et et it ¢ TR T R ¥ n
00T ASL000 340050 B G ER I H T | .
[$PEED T IME 0sTARCER B I8 Pqq [5e150 R RINE] DISTANCEJN WA s P12

f. After pressing the [ ENTER | button, the flashing | TiIE | will appear on the LCD window.

g.[UP ] or[ DOWN | button: Press the | UP | or| DOWN | button to select the program time as
desire.

NOTE: The console will cycle through the functions as follow and allow users to set the
function values.

TIME (01:00 to 99:00; 1minute increment) > DISTANCE (0.1 to 99.9km: 0.1km
increment )= CALORIES (10 to 990 Kcal; 10 Kcal Increment = PULSE (70 to 240
BPM; 1BPM increment)

<& Pressthe | ENTER | button to confirm the function value and enter the next
function value setting.

& Press the | urP | or | DOWN _| button to select the value of the function

([ mz], | eosranes |, | canerEs |, [PuieE | )
& To reset the function value to zero, press the button

N

() CONTINUE TO THE NEXT PAGE

~20 ~



COMPUTER OPERATION

UNBER FROCERAN MCRE

h. [START/PAUSE | button: To start a workout, press the [ START/PAUSE | button .

A\ o WieUT PULSE VALUE:

(5 THE WARNING BEEP SOUND EYIT CoNSwANILY
0 | (17 yeny pulks S greater (em e SELESTED FULSE VALUE

RIeasalnotelth atithislisiatwarnningiforayoultolslowidownloito]
decreaseltheiworkioadllevely

The console is equipped with LEVEL CONTROL and P2 (WATII{CONTROENUNDER
WATT CONTROL function. During Program 12 under EROGRAMIMODE

PROGRANM mode, the WATT CONTROL function is
available to operate.

Before operating P12, review the difference between the CONSTANT POWER and the CONSTANT
TORQUE function:

Level Control (Constant Torque) N Watt Control (Constant Power)

x AR : — Changeable resistance depends on the value of RPM (Rotate
Per Minute.)

Unchangeable resistance even though
the value of RPM (Rotate Per Minute) WREMAMRESISTANCENVEIREMNAERESISTTANCE o |

increases or decreases under the In order to remain the value of Watt Control, the value of the

Constant Torque Mode during workout. | RPM (Rotate Per Minute) increases (when you pedal faster),
while the value of the Resistance decrease (becomes lighter

No matter how fast you pedal, the resistance.)

resistance is fixed.
On the contrary, the value of the Resistance would increase

(becomes heavier resistance) when the value of the RPM

L decreases (when you pedal slower.)

] e



COMPUTER QOPERATION

e e ———
2. START/PAUSE |button: Press the START/PAUSE
button to pause the current

program.

b. _RESET ] button: Hold the [RESET | bution
for FOUR SECONDS io
<\_‘ enter into the initial
setting mode as the
illustration shown on the

right —— e e
o 0 e R 0o
AT LRLIL L 4 f
ﬁ, SPEED ey DISTANCE| K’,g m m

3

fihe]RESEIffunctionloniviopetatesiundegPAUSE

c. | PROGRAM | button: MANUAL would then flash on the LCD window. Press the | PROGRAM
button to select | EROERAEIE | .

d. TENTER | button: Press the | ENTER | button for confirming and entering the function value seiting.
e. |UP|or DOWN [button: Press the | UP | or| DOWN | button to choose P12 as the following
illustration shown.

i & PREA
k= )
Dy Ly Y Y X
Eﬂpﬁg Lo q08 eI !
o1 Er s TANCE R AT 13LS8)]

[EEEED)
button: Press the [ENTER | button to enter Program 12.

f.
g or [DOWN | button: Press the [UP ] or [DOWN ] button to choose the desired Watt Con
value (40 ~ 400 Watt; 10 Watt increment.)

- To continue selecting other function values, press the button-
h. button p

tro!

= DD



| /]

F .
NOTE: The console will cycle through the functions as follow and allow users to set the
function values.

TIME (01:00 to 99:00; 1minute increment) = DISTANCE (0.1 to 99.9km; 0.1km
increment )> CALORIES (10 to 990 Kcal; 10 Kcal Increment) > PULSE (70 to 240
BPM; 1BPM increment)

¢ Pressthe | ENTER | button to confirm the function value and enter the next
function value setting.

& Toincrease or decrease the value of the function ([ TIRIE |, [ BISTANCE |,
[GALGRES |, [PULSE | ) press the [ UP_| or [ DOWN | button.

& To reset the function value to zero, press the | RESET | button.

i, [START/PAUSE | button: After setting up all the function values, press the [START/PAUSE | button

to start a workout.

& Under PAUSE or START mode, the user could press the [ UP_| or| DOWN | button 10
adjust the desired Watt value (40 ~ 400Watt.)

A\ [a WiHoUT PULSE VALUE:
N ﬁlﬁﬁﬁﬁ@@ﬂﬂ@ﬂ;{@iﬁ@@g&[ﬁ&m@@;m&@m
\WQ@@M%M@%@M@M&@@@D@@

e dlebarshvithjbothlhands A orkout

< {IED [ﬁgj@m

%}@Gﬁﬂsm

o DY



—
COMPUTER OPERATION

There are three ways to enter into USER 3.,' NDER L L MOL
MODE as below:

1. POWER OFF STATUS (LCD diagram disappear on LCD window):

a. Pedaling to activate the console.
b. The activated LCD console lights up
along with a long beep sound. LCD

diagram appears as shown on right
side:

(CIPATHANUALIPROGRANIUSER TARGET KR TR T A U GE THEGHTIVE AT
e g
ez T

OO0 D000 iy A o
AJVZCH 0T ) OO Y e
(P Y SPEED RN TIME [N 0ISTANCERC M WATTRCALORIES

c. Enter into the initial setting mode
after around two seconds as shown
on right side:

MANUALIPROGRAMUSERTTARGET A4,

1

L
e e inn noo
LG LeLfLd bt g
€D ]

2. RESTART FUNCTION:
a. Press the LSTART/PAUSE | button to pause the current program.

b. Hold the | RESET | button for FOUR

|4 3
SECONDS to enter into the initial setting RAR RO SERTTARGET L)
mode as illustration shown on the right.

A RESET b

CALORIESTN PULSE

c. Skip to Step B. of NORMAL OPERATION on the next Page to continue the operation.

‘ CONTINUE TO THE NEXT PAGE

~24 ~



COMPUTER OPERATION
3. NORMAL OPERATION: BER USER MODE

a. [ START/PAUSE |button: Press the | START/ PAUSE |

button to pause the current program.

b. [PROGRAM | button: Press the | PROGRAM | button to select UWSER [YIe(E | while in other
mode ([ IANUAL |, [ PROGRAY | , [ TAREET R |)

z 00

s st e e i e
monon nEn un o [
TR TN T [
9@ D OB O

c. [ENTER | button: Press the | ENTER | button for confirming and entering the function value setting.

=
d. “PAUSE MODE” single will appear on LCD window for setting.

e.[ST ART/PAUSE | button: After flashing “the first time interval of the workload level” appears on LCD
window, press the [?TART/PAUSE_I button to start a workout directly
without setting function values ( TYE RTERVAL 1 ]
(R ERAL 16, [T |, [ DISTANCE |, | GALERIES |,
)
or [ UP_| or[DOWN | button: Press the ["UP_| or[DOWN |button to preset the desired workload
level in each time interval (the console will divide the time into 16

intervals.)

|

13
"
9

—- o th ~
T e
i

16 time intervals

28



COMPUTER OPERATION i,
f button: Press the [START/PAUSE | button @@@B

to start a workout directly without
setting function values (| TIVE |,
BISTANGE |, | GALORIES |, | FULSE l.)

@?m@mm@mﬁvmr@r@@@@@m@
mm@@ﬁm AULS=,

X

9. After pressing the button for 3 seconds, the flashing will appear on the | ¢

window.

h. or button: Press the or button to the program time as desire,

R(b —_—
NOTE: The console will cycle through the functions as follow and allow y

sers to set the
function values.

TIME (01:00 to 99:00; 1minute increment) - DISTANGE (0.1 to 99.9km: 0.1km

increment ) CALORIES (10 to 990 Kcal; 10 Keal Increment = PULSE (70 to 240
BPM; 1BPM increment)

<& Press the button to confirm the function value and enter the next

function value setting.
<& Press the or | DOWN | button to Select the value of the function
([0 ], [ esmanes | AIGRIESYNIEUNSE R

O To reset the function value o zero, press the button.
i. Tostarta workout, press the START/PAUSE button .

<& Under PAUSE or START mode, the user coylg press the or | DOWN | button to
adjust workload level.

& WITHOUT PULSE : N
3 mmmm

[®, THE WARNINE BEERISOUND EMIiT CONSTA NS DURING
ORKOU

mﬁgﬁimi{i@ﬁm@gm%
G}Emjﬁj@ﬂ!zﬂ]]

s constantlylemit!
[ﬂhem notelthafit ISHISEA Wanrning Ton olito¥siow, down e.r
e

~ 26 ~




A ‘A RESET

:
|

COMPUTER OPERATION

There are three ways to enter into TARGET H.R. S5ER T/
MODE as below: ‘. el

1. POWER OFF STATUS (LCD diagram disappear on LCD window):

a. Pedaling to activate the console.

b. The activated LCD console lights up
along with a long beep sound. LCD
diagram appears as shown on right

FAI%IHANUAL

RO RARL R LTARGe] TR ARG [HEIGH TINELGHTHE

side:

c. Enter into the initial setting mode
after around two seconds as shown
on right side:

2. RESTART FUNCTION:
a. Press the FSTART/PAUSQ button to pause the current program.

b. Hold the [RESET | button for FOUR

SECONDS to enter into the initial setting
mode as illustration shown on the right.

unctiori only operates

Uinder PAUSE MODE. L1

c. Skip to Step B. of NORMAL OPERATION on the next page to continue the operation.

- CONTINUE TO THE NEXT PAGE

Y



COMPUTER OPERATION
3. NORMAL OPERATION: UNDERSTARG EilgH RAVIODE

a. | START/PAUSE | button: Press the

[START/ PAU§E_] button to pause the current program.

b. button: Press the button to select| TAREIET [k R | as shown,

TARGETHR)

Ea i3 L |

H - B =F

Car—r 1 el B

£ s [ —

. C3J 3 3 b @3
SO0 50000050 00 R
D0000000-0000 000000 by ¢ 0 ¢
SPEED) DISTANCERS GALOBIES RULSER

c. [ENTER | button: Press the [ENTER | button for confirming and entering the function value setting,

d. “PAUSE MODE” single will appear on LCD window for setting.

e. or | DOWN | button: After flashing the age value the console preset appear on the LCD

window, press the [ UP_] or[ DOWN | button to select your age.

&

atkiolyearstoldsthelproductisinotirecommendedifoychildieniSiuses

£ [ENTER | button: Press the | ENTER | button to confirm the user’s age.

g.[UP or [DOWN | button: Continue to select the TARGET H.R. (55%, 75%, 90%, T.H.R.) you

desire with the [ UP_| or[ DOWN | button .

& If choose the TARGET H.R. of 55%, 75%, 90%, skip STEP H. and operate STEP . directly.

OVERVIEW SIMPLE FORMULA:

55% = 55% OF (220 — AGE)
75% = 75% OF (220 — AGE)
90% = 90% OF (220 — AGE)

T.H.R. = Set by user (70 ~ 240 BPM)

~28 ~



~OWPUTER OPERATION

UNRER TAREET (TR MORE

h. - or [DOWN | button: If choose T.H.R. mode, the function value of pulse (70 to 240 BPM) will

flash on the LCD window. Press the | UP ] or [DOWN | button to set
the desired value for the target heart rate.

i After the | ENTER | button, the flashing will appear on the LCD window.

j or | DOWN | button: Press the | UP | or | DOWN | button to the select the function value of
- as desire.

NOTE: The console will cycle through the functions as follow and allow users to set the
function values.

TIME (01:00 to 99:00; 1minute increment) > DISTANCE (0.1 to 99.9km; 0.1km
increment )= CALORIES (10 to 990 Kcal; 10 Kcal Increment > PULSE (70 to 240

BPM; 1BPM increment)

& Pressthe | ENTER | button to confirm the function value and enter the next

function value setting.
< Press the UP or | DOWNJ button to select the value of the function

([T ], [ DISTANGE |, [ GALORIES |, [ PULSE | )
¢ To reset the functlon value to zero, press the button.

k. [START/PAUSE | button: To start a workout, press the [ START/PAUSE | button .

A\ o WTHEUT PULSE VALUE:

&MWMIDI@@EEP D EMIT CRNSZANLY PURNG

ﬂﬂ!ﬂ
MH

v G?g@m?ﬂgiﬁmﬂi@l}(ﬂl@im
(ﬁ@@mﬂmmig iﬂﬁ]]@_‘m

~20 ~



WARM-UP and COOL-DOWN

Warm-UD The purpose of warming up is to prepare your body for exercise and to minimize injuries. Warm up for
two to five minutes before strength-training or aerobic exercising. Perform activities that raise your heart rate ang

warm the working muscles. Activities may include brisk walking, jogging, jumping jacks, jump rope, and running i
place.

Stretching Stretching while your muscles are warm after a proper warm-up and again after your strength or
aerobic training session is very important. Muscles stretch more easily at these times because of their elevated
temperature, which greatly reduces the risk of injury. Stretches should be held for 15 to 30 seconds. Do not bouncs,

Suggested Stretching Exercise

Lower Body Stretch

Place feet shoulder-width
apart and lean forward.
Keep this position for 30
seconds using the body as a
natural weight to stretch the
backs of the legs. DO NOT
BOUNCE! When the pull on
the back

of the legs lessen, try a lower
position gradually.

Bent Torso Pulls

While sitting on the floor,
have legs apart one leg
straight and one knee bent.
Pull the chest down to touch
the thigh on the leg that is
bent and twist at the waist.
Hold this position at least 10
seconds. Repeat 10 times on
each side.

B
S

Floor Stretch

While sitting on the floor,
open the legs as wide as
possible. Stretch the upper
body toward the knee on the
right leg by using your arms
to pull your chest to your
thighs. Hold this stretch 10
to 30 seconds. DO NOT
BOUNCE! Do this stretch 10
times. Repeat the stretch
with the left leg.

Bent Over Leg Stretch
Stand with feet
shoulder-width apart and
lean forward as illustrated.
Using the arms, gently pull
the upper body towards the
right leg. Let the head hang
down. DO NOT BOUNCE!
Hold the position a minfmum
of 10 seconds. Repeat
pulling the upper body t0 the
leftleg. Do this stretch
several times slowly.

Remember always to check with your physician before starting any exercise program.

Cool-Down The purpose of cooling down is to return the body to its normal, or near normal, resting state atihe
end of each exercise session. A proper cool-down slowly lowers your heart rate and allows blood to return to the
heart. Your cool-down should include the stretches listed above and should be completed after strength-training

session.

= 3=



- /

xr

s

PARTS LIST
N/o./,_PAR_TS NAME QTY  NO. PARTS NAME QTY
| Main Frame 1 38 EndCa
S - p (50x100mm) 4
2//’____ Front Stab.|lvnzer 1 39 P 1
3 Rear Stabilizer 1 40 Moving Wheel 5
4 Seat Hgndlebar 1 41 Generator I
5 Back Cushion Bracket 1 42 Belt (584mm J8) 1
’i__,_@k Cushion Frame 1 43 Pulley (120mm) 1
77 Seat Frame 1 44 Magnet 1
3 Upright Post 1 45 Pulley (235mm) 1
9 Upper Handlebar 1 46 Belt (1059mm J8) 1
10 Front Left-Side Cover 1 47 Seat Rail EndCap 9
11 Front Right-Side Cover 1 48 Foam Grip 2
12 Crank Cover 2 49  Front Aluminum Upright Cover 1
13 Rear Left-Side Cover 1 50  Rear Aluminum Upright Cover 1
14 Rear Right-Side Cover 1 51 Cushion Adjustment Lever 1
15 Left Pedal 1 52 Back Cushion Adjustment Bracket 1
16 Right Pedal 1 53 Cushion Torsion Spring 1
17 Console | 54 Cushion Spring 1
18 Console Bracket 1 55 Cushion Linkage Axel 1
19 Console Lower Case 1 56 Seat Torsion Spring 1
i 20 Battery Door 1 57 Seat Adjustment Lever 1
21  Front Decorating Upright Cover 1 58 Roller Plate 2
| 22 Upright Sleeve 1 59 Bearing (6000N) 6
J 23 Back Cushion Cover 1 60 Resistor 1
| 24 Back Cushion 1 61 Controller 1
|25 Seat 1 62 Right Mounting Plate 1
26 Sliding Belt 2 63 Left Mounting Plate 1
27 Seat Roller 3 64 idler Spring 1
28  Plastic Seat Support Cover (L) 1 65 Washer (y10.6xy60x%2.0t) 1
29  Plastic Seat Support Cover (R) 1 66 |dler Arm 1
30 Back Cushion Hinge 1 67 Axle Cover 1
31 Adjustment Bar p) 68 Bearing (6004Z2) 8
32 Accessory Tray 2 69 Idler Shaft 1
33 Pulse Sensor Top Housing 2 70 One Way Pulley (51mm) |
34  Pulse Sensor Bottom Housing 2 71 One Way Bearing (2520mm) 1
35 Quick-Access Key Base (+) 1 72 Axie 1
36 Quick-Access Key Base (-) 1 73 Left Crank 1
37 Square Plug (30x60mm) 1 74 Right Crank 1

]



NAME ——
NO. PARTS NAME QTY  NO. EAR IS QTYor

75 Crank Shaft 1 110 Bolt, MMSXM 22:3@
76 Roller Axle 1 111 Bolt, Hex Head (M8xp1.2 mm) 4
77 Spacer (M8x12x7mm) 2 112 Bolt, Hex Head (M10xp1 5x145mm) 1
: 113 Bolt, Hex Head (M10xp1.5x144mm)
78 Seat Linkage Spacer 1 e
79 Eye Bolt (40mm) 2 114 Bolt, Hex Head (M10xp1.5x50mm) o <
80 Eye Bolt (50mm) 4 115 Flange Nut (M10) “_L
81 Tension Bracket 2 116 Nut (M6) 3]
82 Square Key (6x6x15mm) 1 117 Nut (M8) e 3 ]
83 E Ring 2 118 Nylock Nut (M6) ‘—L
84 Crescent Ring 2 119 Nylock Nut (M8x6.2t) 4
85 Washer (8x38x2.0t) 6 120 Nylock Nut (M8) 12 |
86 Washer (10x23x2.0t) 2 121 Nylock Nut (M10) 6 |
87 Washer (17x25x1.0t) 1 122 Generator Wire (3pinx700mm) 2 |
e 88 Washer (18.3x25x1.0t) 1 123 Upper Connection Wire (5pin><300mm)—ﬁ
89 Washer (20x1.0t) . 1l Middie Connection Wire .
90 Lock Washer (M8) 20 (5pinx1100mm) [
91 Screw (M3x10mm) 3 125 Lower Connection Wire (5pinx800mm) T
92 Screw (M3x25mm) 4 126 Sensor Wire (2pinx400mm) 1 |
93 Screw (M4x20mm) 6 127 Pulse Sensor Wire 1 (8pinx300mm) 1 |
94 Screw (M5x18mm) 23 128  Pulse Sensor Wire 2 (8pinx1100mm) | |
95 Screw, Round Head (M5xp0.8x15mm) 12 129 Pulse Sensor Wire 3 (8pinx2300mm) 1 |
96 Screw, Round Head (M5xp0.8x50mm) 2 130 Pulse Sensor Wire 4 1ﬁl
97 Screw, Round Head (M5xp0.8x75mm) 2 (8pinx500+200mm) ﬂ
98 Bolt, Round Head (M6xp1.0x15mm) 4 131 Screw (M4x10mm) 4
99 Screw, Round Head (M5xp0.8x12mm) 6 132 Bolt, Socket Head (M6xp1.0x15mm) 4 Jl
100 Bolt, Button Head (M6xp1.0x12mm) 2 133 Nylon Nut (M10xp1.25) 1 E
101 Bolt, Button Head (35mm) 2 134 Screw, Flat Head ) ‘;\
102 Bolt, Button Head (M8xp125x20mm) 16 139 w20 Bushing (4.6mm) "
103 Bolt, Button Head (M10xp1.5x45mm) 1 140 y Bushing (36mm) ﬁ
104 Bolt, Socket Head (M8xp1.25x70mm) 4 w;m
105 Bolt, Socket Head {(M10xp1.5x30mm) 1 ——_\\——J}
106 Bolt, Hex Head (MBXp1.25><15mm) 4 5
107 Bolt, Hex Head (M8xp1.25x15mm) | \
108 Bolt, Hex Head (M8xp1.25x60mm) | _\K\_{
109 Bolt, Hex Head (M8xp1.25x65mm) 4 #—1
-

~32~




SRS PR

NN N Sy

[ AN S

N S [ |-

i ) [ P |

| THNN SR | S

- 33w




